

How Should Glucocorticoids Be Used?

Şinasi ÖZSOYLU

Glucocorticoids (GCs) have been used successfully for over 60 years in hematologic and non-hematologic disorders. They were first used in the treatment of a patient with adrenal insufficiency so were administered every 6 to 8 hours to substitute for its deficiency. From this start, GCs were given in divided dose without considering that with the exception of surrenal insufficiency, substitution was not necessary. Actually, the pharmacologic effects of GCs do not require substitution therapy. Different from conventional GC (2 mg/kg in divided doses), in pulse methylprednisolone (MP), 1000 mg MP is infused within 4 hours intravenously (iv). Bacigalupo and colleagues successfully used for the first time 30 mg/kg MP, as pulse MP in 4 hours infusion (iv), for the treatment of acquired aplastic anemia cases (1).

We also started to use 30-100 mg/kg MP treatment in acquired aplastic anemia cases, and the dose was given 10-15 minutes iv before 9 a.m. with excellent response (2). Thereafter, this megadose (MD) MP administration was applied in different hematologic and non-hematologic disorders (3).

Following aplastic anemia, MDMP was also used in the treatment of steroid refractory or resistant Diamond-Blackfan anemia patients, which has hereditary background, with extraordinary response (4,5). This was verified by Dr. George Buchanon et al., president of the American Pediatric Hematology Society (5,6).

The results of MDMP treatment in acute and chronic idiopathic thrombocytopenic purpura (ITP) cases were somewhat surprising. Conventional corticosteroid (2 mg/kg) seemed to delay the platelet response compared to the untreated group. Anti-platelet antibodies decreased much faster with MDMP treatment and resulted in much earlier platelet response (7-10).

Remission induction with MDMP in different types of leukemia was also shown to be much faster (11-14), as in autoimmune hemolytic anemias, myelofibrosis, hemangiomas and other hematologic disorders (3,15-17).

MDMP response was also found to be quicker in several non-hematological diseases (18), such as rheumatoid arthritis, acute rheumatic fever, juvenile rheumatoid arthritis, systemic lupus erythematosus, polyarteritis nodosa, nephrotic syndrome and other diseases with immunologic base such as alopecia totalis. Therefore, we believe whenever corticosteroid treatment is indicated, MDMP should be used, given once a day around 5-6 a.m., except in adrenal insufficiency.

Although MDMP administration is a kind of corticosteroid treatment, it is different from pulse methylprednisolone in which 1000 mg MP is administered iv within 4 hours, anytime of the day, and from conventional prednisone, which is given 2 mg/kg/day, in divided doses. MDMP treatment starts with daily 30-100 mg/kg MP dose for 3 days given around 6 a.m. when corticosteroid level is physiologically the highest and ACTH the lowest. It was given initially iv within 10-15 minutes and recently orally by us at once (19). Daily MP dose was halved gradually 20-50 mg/kg for 4 days and then 10-30, 5-20, 2-10, and 1-5 mg/kg, with each dose continuing for a week. Oral MDMP was found as effective as iv administration. A daily dose of MP is placed in a tablespoon covered by honey (since MP is extremely bitter), and given at once, and a glass of milk is given thereafter. This early administration of MP is less disturbing to ACTH-corticosteroid homeostasis, which is important for steroid side effect, mostly related to suppression of ACTH secretion.

Department of Pediatrics,
Faculty of Medicine,
Fatih University,
Ankara - TURKEY

Received: July 16, 2007
Accepted: August 01, 2007

Correspondence

Şinasi ÖZSOYLU
Department of Pediatrics,
Faculty of Medicine,
Fatih University,
Emek, Ankara - Turkey

yeniceylan@hotmail.com

During MDMP administration, adrenal suppression is not expected (20); therefore, it could be discontinued anytime, without gradually decreasing corticosteroid doses. In MDMP administration, strict salt restriction is also not necessary. With these explanations, MDMP could be used whenever corticosteroid treatment is required, with the exception of adrenal insufficiency.

With the exception of mild Cushingoid appearance, other side effects of corticosteroids, such as hyperglycemia, hypertension, and sodium retention, etc. are rarely observed.

In patients who receive MDMP, extra salt should be omitted and they should ingest more foods containing potassium, such as orange, carrots, and banana. With the exception of extra calories and salt, they can consume normal diets.

We advise that patients on MDMP treatment should apply saline nasal washing as previously described by us for the prevention of upper respiratory infections (21,22). They should also walk as fast as possible to prevent muscle atrophy.

References

- Bacigalupo A, Giordano D, Vanlint MT, Vinercati R, Marmont AM, Martino OS. Bolus methylprednisolone in severe aplastic anemia. *N Engl J Med* 1979; 300: 502.
- Özsoylu Ş, Coşkun T, Minassazi S. High-dose intravenous glucocorticoid in the treatment of childhood acquired aplastic anemia. *Scand J Haematol* 1984; 33: 309-316.
- Özsoylu Ş. High-dose intravenous methylprednisolone (HIVMP) in hematologic disorders. *Hematology Reviews* 1990; 4: 197-207.
- Özsoylu Ş. High-dose intravenous corticosteroid treatment for patients with Diamond-Blackfan syndrome refractory to classical prednisone treatment. *Acta Haematol* 1984; 71: 207-210.
- Özsoylu Ş. High-dose intravenous corticosteroid treatment for patients with Diamond-Blackfan syndrome resistant or refractory to conventional treatment. *Am J Pediatr Hematol Oncol* 1988; 10: 217-223.
- Bernini JC, Carillo JM, Buchanon GR. High dose intravenous methylprednisolone therapy for patients with Diamond-Blackfan anemia refractory to conventional doses of prednisone. *J Pediatr* 1995; 127: 654-659.
- Özsoylu Ş. Bolus methylprednisolone therapy for chronic idiopathic thrombocytopenic purpura in children. *Acta Haematol* 1984; 72: 359.
- Özsoylu Ş. High-dose intravenous methylprednisolone for chronic idiopathic thrombocytopenic purpura. *Acta Haematol* 1989; 81: 112-113.
- Özsoylu Ş, İrken G, Karabent A. High-dose intravenous methylprednisolone for acute childhood idiopathic thrombocytopenic purpura. *Eur J Haematol* 1989; 42: 431-435.
- Özsoylu Ş. Megadose methylprednisolone for childhood idiopathic thrombocytopenic purpura (ITP). *Turk J Med Sci* 2005; 35: 347-356.
- Hiçsönmez G, Özsoylu Ş, Tuncer M, Erer B. High-dose intravenous methylprednisolone in the treatment of acute non-lymphoblastic leukemia with ocular involvement. *Turk J Pediatr* 1988; 30: 181-183.
- Hiçsönmez G, Özsoylu Ş, Gürgey A, Zamani VP, İrken G. High dose methylprednisolone for remission induction in children with acute non-lymphoblastic leukemia. *Eur J Haematol* 1989; 42: 498-500.
- Hiçsönmez G, Onat N, Albayrak D, Yetgin S, Özsoylu Ş. Acceleration of leukocyte recovery on short-course high-dose methylprednisolone in children with acute lymphoblastic leukemia. *Pediatr Hematol Oncol* 1991; 8: 193-197.
- Hiçsönmez G, Özsoylu Ş, Onat N et al. High-dose methylprednisolone in resistant and relapsed children with acute lymphoblastic leukemia. *Medical Pediatr Oncol* 1994; 22: 68-69.
- Özsoylu Ş, Ruacan Ş. High-dose bolus methylprednisolone treatment for primary myelofibrosis. *Eur J Pediatr* 1983; 140: 810.
- Özsoylu Ş, Bilgin K. Megadose methylprednisolone for the treatment of thrombotic thrombocytopenic purpura. *Tur J Med Sci* 1993; 22: 129-130.
- Yetgin S, Özsoylu Ş. Comparison of megadose methylprednisolone versus conventional dose methylprednisolone in hematologic disorders. *J Pediatr Hematol Oncol* 2007; 29: 253-259.
- Özsoylu Ş, İrken G, Gürgey A. High-dose intravenous methylprednisolone for Kasabach-Merritt syndrome. *Eur J Pediatr* 1989; 148: 403-405.
- Özsoylu Ş, Ertürk G. Oral megadose methylprednisolone for childhood acute idiopathic thrombocytopenic purpura. *Blood* 1991; 77: 1856-1857.
- Kurtoğlu S, Üzüm K, Özdemir MA, Patiroğlu T. Megadose methylprednisolone tedavisi surrenal supresyonu yapıyor mu ? *Yeni Tıp Dergisi* 1996; 113: 256-257.
- Özsoylu Ş. Nose drops and common cold. *Eur J Pediatr* 1985; 144: 294.
- Engin E, Kılınç Ö, Özsoylu Ş. Sağlık personelinin serum fizyolojik ile üst solunum yolları enfeksiyonlarından korunması. *Yeni Tıp Dergisi* 1997; 14: 211-212.